
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     Alt    V      Cb     Ti
133748   ASTM A36/ASME SA36 ED10AD110.172  1.180  0.014  0.005  0.292  0.019  0.014  0.016  0.004  0.039  0.003  0.002  0.003
231769   ASTM A36/ASME SA36 ED10AD110.231  1.112  0.016  0.006  0.125  0.032  0.020  0.019  0.006  0.044  0.020  0.001  0.003
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   L.ELASTICO      R.TENSION       %ELON.          T.ELONG.
133748          4010            78002001        0.8750          44.685(KSI)     74.679(KSI)     27(%)           8
231769          4061            78001961        0.8750          49.103(KSI)     78.850(KSI)     28(%)           8
231769          4072            78001951        0.8750          44.227(KSI)     71.339(KSI)     28(%)           8
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        ESPESOR(Plg.)   ANCHO(Plg.)  LARGO(Plg.)     PEDIDO          PARTIDA      ENTREGA
133748          4010            78002001        0.8750          96.0000      240.0000        0000140604      000010       1001774420
133748          4010            78002002        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          3061            78001941        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          3061            78001942        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          3062            78001971        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          3062            78001972        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          4061            78001961        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          4061            78001962        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          4071            78001981        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          4071            78001982        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          4072            78001951        0.8750          96.0000      240.0000        0000140604      000010       1001774420
231769          4072            78001952        0.8750          96.0000      240.0000        0000140604      000010       1001774420
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NORMA
133748          4010            78002001        15311                          A-6
133748          4010            78002002        15311                          A-6
231769          3061            78001941        15311                          A-6
231769          3061            78001942        15311                          A-6
231769          3062            78001971        15311                          A-6
231769          3062            78001972        15311                          A-6
231769          4061            78001961        15311                          A-6
231769          4061            78001962        15311                          A-6
231769          4071            78001981        15311                          A-6
231769          4071            78001982        15311                          A-6
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+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          PLANCHON        NO.PLACA        PED.CLIENTE                    NORMA
231769          4072            78001951        15311                          A-6
231769          4072            78001952        15311                          A-6
+---------------------------------------------       FIN DE DATOS       ---------------------------------------------+
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